For print (PDF)

UNIVERSAL MOUNTING SET (UMS) FOR ARTOLINK FSO EQUIPMENT
(ΜΑΔΚ.5)


  1. DESIGNATION AND COMPOSITION OF THE SET .

  The present manual is meant for familiarizing with construction, mounting and operational regulations of the universal mounting set (further UMS or set) for FSO (wireless optics) equipment.
  A concrete supplied set can insignificantly differ from the one described in the given document because of the constant perfection of its construction aimed at its operation ability improvement and mounting simplification.
  The main designation of the set is in safe fixing of the combined transmitting-receiving modules of the ARTOLINK FSO equipment on various bearings: metalwares, walls and roofs of buildings, parapets of roofs etc.
  Use of the set allows practically in any conditions of mounting to provide safe bearing surface for mounting FSO equipment manufactured by The Ryazan State Instrument-Making Enterprise (developer and supplier of Mostcom Ltd. ).
  
UMS can also be used for mounting other types of equipment, used both outside and inside housing – video monitoring cameras, radio relay stations and other devices which require mounting onto horizontal surfaces according to their construction.

  The set is meant for continuous operation in the open air.
  Table 1 shows admissible conditions of UMS operation.

Table 1 – Operational conditions.

Parameter

Level

 

Elevated temperature of the environment. Centigrade degrees.

50 degrees

above zero

Decreased temperature of the environment.

Centigrade degrees.

40 degrees

below zero

Relative humidity at the temperature of 25 degrees Centigrade above zero. %

100

(with moisture condensation)

Wind speed. meters per second

50

 

  General performance specification is given in Table 2.

  Table 2 - Performance specification

Parameter

Level

Load-carrying capacity when mounting onto horizontal surface, kg

100

Load-carrying capacity when mounting onto vertical surface, kg

70

Maximum cross-section area of the mounted equipment at the wind speed of 50 meters per second, square meters

0.5

Set mass, kg

8

Typical mounting time, minutes

30

Service life period, years

20

  The supplied set includes all the constructive component parts and clamps necessary for its mounting.
 
For mounting the set on metalwares, for instance on pipe mounts and fixing the FSO equipment on it only two wrenches of horn type are needed for the size of 17 mm .
  
For fixing UMS on permanent structures there is also needed a drill or a perforator with the 14-diameter borer.

The completeness of UMS is presented on picture:

1 – Angle bar (4 pieces)
2 – Bail (1 piece)
3 – Bracket (1 piece)
4 – Short lath (2 pieces)
5 – Long lath (1 piece)
6 – Stud M10x450 mm (4 pieces)
7 – Stud M10x100 mm (2 pieces)
8 – Nut Μ 10 (16 pieces)
9 – Spring washer (16 pieces)
10 – Washer (12 pieces)
11 - Strengthened washer (6 pieces)
12 – Screw – Plug (4 pieces)
13 – Bolt M10x40 (4 pieces)
14 – Bolt M10x20 (4 pieces)

 

  2. SAFETY REQUIREMENTS .

  When mounting and operating the set there should be observed general safety engineering regulations accepted in the institution (at the enterprise) of the user.
 
This work can be carried out by the qualified workers, preliminary having studied the present service instruction and also the normative documents on the safety engineering corresponding to location and way of mounting.
  
To work and servicing of the set there are admitted persons taught and certified in the sphere of labor safety in accordance with the requirements of the normative documents of the organization performing the mounting and operation of the set.
  
As UMS is mounted and operated in the upper part of buildings and constructions, works on mounting, dismantling and operation of the set, with the object to provide safe work environment, should be carried out with the observance of safety requirements to working at altitude.
  
When placing the set, with the object to protect the equipment mounted on it, zones of protection of lightning divertors of buildings and constructions should be taken into consideration.

  
It's recommended to earth UMS after its mounting.

  3. UMS MOUNTING .

  3.1. Mounting onto the horizontal surface .

 

Necessary component parts:

1.Angle bar - 4 pieces.
3.Bracket - 1 piece.
4.Short lath - 2 pieces.
5.Long lath - 1 piece.
7.Stud M10x100 mm - 2 pieces. 8.Nut Μ 10 - 8 pieces.
9.Spring washer - 12 pieces. 10.Washer – 6 pieces. 11.Strengthened washer - 6 pieces.
12. Screw – Plug - 4 pieces .
13. Bolt M 10 x 40 - 4 pieces .

  The given type of fixing is used when mounting onto concrete roofs and other horizontal or sloping surfaces, for instance, onto slope of a roof.

  When using UMS as a bearing of the FSO equipment, the admissible angle of slope is 30 degrees.

  The way of mounting is shown on the following figure:

  If a rafter roof is used as a bearing surface, it's recommended to use studs (item 6) from the supplied set instead of screw – plugs (item 12), drill through the roof and attract angle bars with their assistance.

  After mounting the set there should be provided measures of dampproofing of the drilled places, for instance, one should put silicon hermetic under the angle bars (item 1).

 

  3.2. Mounting on the vertical surface.

Necessary component parts:

1. Angle bar - 4 pieces.
3. Bracket - 1 piece.
4. Short lath - 2 pieces
5. Long lath - 1 piece.
7. Stud M10x100 mm - 2 pieces.

8. Nut Μ 10 - 8 pieces.

9. Spring washer - 12 pieces.
10. Washer – 6 pieces.
11. Strengthened washer - 6 pieces.
12. Screw – Plug - 4 pieces.
13. Bolt M10x40 - 4 pieces.

  The given type of fixing is used when mounting onto the walls of buildings and constructions, bulkheads on the roofs, concrete fences etc.
  The way of mounting is shown on the following figure:

  If the mounting is carried out onto thin brickwork (0.5 of a brick) or near the upper edge of a wall, it's recommended to use studs (item 6) from the supplied set instead of screw – plugs (item 12), drill through the roof and attract angle bars with their assistance.

  3.3. Mounting on the edge of a wall.  

Necessary component parts:

 

1. Angle bar - 4 pieces.
3. Bracket - 1 piece.
4. Short lath - 2 pieces.
5. Long lath - 1 piece.
7. Stud M10x100 mm - 2 pieces.

8. Nut Μ 10 - 8 pieces.
9. Spring washer - 12 pieces.
10. Washer – 6 pieces. 11. Strengthened washer - 6 pieces.
12. Screw – Plug - 4 pieces .
13. Bolt M 10 x 40 - 4 pieces .

  The given type of fixing is used when mounting onto the concrete or brick parapets of the roofs of buildings and constructions when it's necessary to take out the bearing ground above the wall's edge. The way of mounting is shown on the following figure:

  When mounting on the brickwork it is recommended to fix short laths on the wall with the help of studs (item 6) with through drilling of the wall.

   3. 4. Fixing on pipe mounts of small diameter .

 

Necessary component parts:

1.Angle bar - 2 pieces.
2.Bail – 1 piece.
3.Bracket - 1 piece.
4.Short lath - 2 pieces.
5.Long lath - 1 piece.
6.Stud M10x400 mm - 4 pieces.
7. Stud M10x10 mm - 2 pieces.
8.Nut M10 – 12 pieces.
9.Spring washer - 12 pieces.
10.Washer – 12 pieces.
13. Bolt M10x40 - 2 pieces.
14. Bolt M10x20 - 4 pieces.


  This type of fixing is used when mounting UMS onto pipe mounts of the diameter from 40 up to 100 mm ., and also onto other metalwares having similar section, for instance, on bearing angle bars or square pipes. The way of mounting is shown on the following figure:

 

  3.5. Fixing on pipe mounts of increased size .

 

Necessary component parts:

2. Bail – 1 piece.
3. Bracket - 1 piece.
4. Short lath - 2 pieces.
6. Stud M10x400 mm - 4 pieces.
8. Nut M10 – 12 pieces.
9. Spring washer - 14 pieces.
10. Washer – 16 pieces.
13. Bolt M10x40 - 2 pieces.
14. Bolt M10x20 - 4 pieces.

 

  The given type of fixing is used when mounting UMS onto pipe mounts of the diameter from 100 up to 170 mm., and also onto other metalwares having similar section, for instance, onto bearing elements of cellular communication rigs. The way of mounting is shown on the following figure:

 

  4. INSTANCES OF MOUNTING.

  The ways of mounting UMS mentioned in section 3 are not exhausting.

 The set of component parts of UMS is quite universal and allows to mount the set in other conditions not mentioned in the given document.

  The instances of mounting in the conditions of real operation are shown below.


 

  In case of difficulties occurring while mounting UMS and fixing the FSO equipment on it, it is necessary to send the description of the mounting location with the indication of sizes, and preferably with pictures, to the address of MOSTCOM Ltd. for the analysis of the situation and elaboration of recommendations.

  When ordering UMS its part number MBDK.5 should be indicated.

  Ηΰκΰη

 

Πειςθνγ@Mail.ru